
M4×16 6pcs

P.Screws

M4×35 6pcs

M5×16 6pcs

M5×35 6pcs

M6×16 6pcs

M6×35 6pcs

M8×16 6pcs

M8×35 6pcs

Q.Washers

1/4" 6pcs

M8 6pcs

M5 6pcs

J.M8×16×4pcs

K.M8×4pcs

L.2pcs

M.1pc

N.M8×14×4pcs

R.2pcs

O.M8×4pcs

D.2pcs

C.1pc

A.1pc

B.4pcs
E.1pc

F.1pc G.1pc

Max Load: 35 Kgs

Part List:

Max Load: 
5 Kgs

H.4pcs
T.8pcs

M8×10

S.8pcs
M8

I.4pcs



F

M

3.

1.

B

2.
C

D

M

N
O

H

S
T

J

K

PQ

Use Part.G for 
Max.600x400

I

4.

R

5.

Adjust torque & 
height...if necessary

L

Rotate 90°...if 
necessary

Adjust for rotating...if 
necessary


